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Abstract

The year 2019 saw an estimate by WHO that 10 million fresh cases of TB emerged globally, with a
staggering 97% of them emerging in low- & middle-income countries.[1] Among these cases, 57%
were seen in men, 32% in women, and the remaining 11% in children. Shockingly, approximately
1.4 million fatalities were recorded due to TB that year, including around 0.21 million among
individuals co-infected with HIV. In India, the burden of tuberculosis infection (TBI) is believed to
be the highest globally, with an estimated range of 350-400 million individuals living with TBI. Of
these numbers, roughly 2.6 million are reported as tuberculosis (TB) cases annually. TB ranks as
the 13th leading cause of death on a global scale and continues to plague HIV-infected individuals.
Management, diagnosis quality, and treatment services for tuberculosis under the program are
provided free of charge nationwide with the vision of achieving a TB-free India by 2025. The
typical drug regimen for Tuberculosis includes an intensive two-month phase followed by a four-
month continuation phase. However, the duration of treatment may vary based on severity /organ
involvement, necessitating tailored regimens in certain cases such as those involving pregnant

women or issues with liver or kidney function as per NTEP guidelines.

INTRODUCTION

Coming from the Mycobacteriaceae family and
Actinomycetes order, Mycobacteria has eight distinct
groups within the Mycobacterium tuberculosis
complex. Of these groups, Mycobacterium
tuberculosis is highlighted as the primary agent
causing human disease among pathogenic bacteria
within this complex. Typically affecting the lungs but
potentially spreading to other organs in up to one-
third of cases.
PRESUMPTIVE TB CASE:
An individual exhibiting signs like cough lasting over
two weeks, prolonged fever, significant weight loss,
blood-stained sputum coughed up from the lungs
(hemoptysis), night sweats, or any anomalies
detected in chest X-rays might be considered a
presumptive TB case.
TUBERCULOSIS INFECTION (TBI):
Individuals who show persistent immune responses
towards M. tuberculosis antigens without any clear
evidence of active TB disease are considered to have
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TBI or latent TB [LTBI]. Tests like TST and IGRA help
assess LTBL"

TUBERCULOSIS (TB) DISEASE:

This condition manifests itself when someone
infected with M. tuberculosis showing symptoms or
signs suggestive of TB disease.

MULTIDRUG RESISTANT -TB:

MDR-TB arises from strains resistant at least to
Isoniazid and Rifampicin - anti-TB drugs with
potential resistance to other first-line anti-TB
medications too.”

WHO's Recently Published Definitions include:
Pre-XDR-TB: MDR/RR-TB Mycobacterium
tuberculosis strains additionally resistant to any
fluoroquinolones."”

XDR-TB: This refers to MDR/RR-TB strains showing
additional resistance to any fluoroquinolone along
with at least one more Group A drug including
levofloxacin/moxifloxacin coupled with bedaquiline
&linezolid.”
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RESISTANCE TO

H MONO DRUG RESISTANTANCE
MDRTB

ISONIAZID ONLY (M/C)

Atleast resistant ISONIAZID +
RIFAMPICIN

RIFAMPICIN ONLY

RIFAMPICIN RESISTANT TB

PRE- XDR TB MDR+ ANY FLOROQUINOLONE
XDRTB MDR+ ANY FLOROQUINOLONE +
ANY GROUP A DRUGS
CURED:

A pulmonary TB patient with bacteriologically
confirmed TB at the beginning of treatment and
followed the national treatment policy has been
deemed Cured if they show evidence of
bacteriological response and no signs of treatment
failure.”

LOST TO FOLLOW UP:

A patient who failed to commence treatment or had
their treatment discontinued for a consecutive month
ormore is classified as Lost to follow-up.
TREATMENT FAILED:

For a patient whose treatment regimen was altered
permanently or needed to be stopped due to
inefficacy, itis considered Treatment failed.
TREATMENT COMPLETED:

One who complies with the national policy's
prescribed treatment and does not fit the criteria for
cure or treatment failure is labeled Treatment
completed.

SPREAD:

The most contagious form of tuberculosis involves
cavitary pulmonary disease or, less commonly,
laryngeal TB, wherein sputum may contain as many
as 105-107 AFB/mL Bacilli - this can persist for years
before reactivating, typically resulting in secondary
(or postprimary) TB. This form is more infectious
than primary disease due to the frequent presence of
cavities. Approximately 10% of infected individuals
are projected to develop active TB during their
lifetime, with half within the first 18 months
following infection - especially enhanced among
immunocompromised individuals and those with
HIV.In many cases, lesions from TB naturally heal and
become evident only through small calcified nodules.
Pleural reactions involving subpleural focuses are
common - also known as the Ghon complex when
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associated with lymphadenopathy. Pleural effusion is
prevalentin up to two-thirds of cases, often stemming
from bacilli entering the pleural space from
neighboring subpleural areas. In severe instances,
primary sites may necrose centrally, leading to
cavitation - termed as progressive primary TB.
POSTPRIMARY (ADULT-TYPE) DISEASE - also
known as reactivation or secondary TB -
predominantly affects apical and posterior segments
of upper lobes due to higher oxygen tension in these
regions compared to lower zones.

Sl

In about 90% of cases, cough develops eventually,
possibly starting off as nonproductive and confined
to mornings before progressing to purulent sputum
production - at times including blood streaks.
Hemoptysis arises in 20-30% cases, occasionally
culminating in massive bleeding from vessel erosion
within cavity walls (Rasmussen’s aneurysm) or due
to aspergilloma formation within cavities.

Patients may experience pleuritic chest pain in
instances of subpleural parenchymal lesions or
pleural involvement. Extensive disease could lead to
dyspnea, while acute respiratory distress syndrome

(ARDS) may occur rarely.

MANAGEMENT OF PULMONARY TB"
Type Treatment Regimen in IP | Treatment Regimen in CP
Previously treated and New | 2HRZE 4HRE
cases (H and R Sensitive)

Diagnostic Modalities:

1. ChestX-ray: Notvery specific, can see cavities.

2. Sputum for AFB: Take 5ml of sputum, test within
24 hrs. Two samples taken: a spot sample and a
morning sample. If any one sample is positive,
sputum is taken as positive. NAAT is more
sensitive than sptum for AFB.
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3. CBNAAT: Test results in 2 hrs, provides DRUG DOSAGE OF FIRST LINE ATT IN ADULTS:
Rifampicin sensitivity status. Highly sensitive and
o . . DRUGS ADULT DOSAGE
specific as it shows much less false negative :
results even in paucibacillary cases. ISONIAZID 5 mg/kg daily
EXTRAPULMONARY SAMPLES | _CBNAAT SENSITIVITY RIFAMPICIN 10 mg/kg daily
CSF 71% PYRAZINAMIDE 25 mg/kg daily
LYMPH NODES 82% :
PLEURAL FLUID 50% ETHAMBUTOL 15 mg/kg daily
PERITONEAL FLUID 29% STREPTOMYCIN 15mg/kg daily

4. TruNAAT: Local device, cheaper (used for TB
diagnosis in India). It also tells about the
Rifampicin sensitivity. Trunaat result also takes 2

REGIMEN FOR TREATMENT OF DRUG SENSITIVE
AND DRUG RESISTANT TB:*

. of TB:
hours' 1 hour for MTB deteCtlon and 1 hour for R Regimen class Intensive phase Continuation phase
sensitivity if MTB detected. DSTB(Drug sensitive TB)
. DSTB HRZE(2 months) HRE (4 months)
5. LPA:Resultsin 3 days. lsoniazd (H)
Rifampicin(R)
. Ethamt E
Culture: ool
*  Liquid culture (LC): Gold standard, results in 2-4 DRTB(Drug resistant T6)
H mono/poly DR-TB ZERO(6 months) [ o-levoflox]
weeks Shorter MDR/RR-TB CHOBZEE(4-6 months) COZE(5 months)
C!ofazimine o Clofazimine_
* (L) media) Solid culture: Results in 6-9 weeks. Levotracn®) Pyrazienide
Bedaquiline Ethambutol
Pyrazinamide
Ethgmbutpl
Algorithm for management of Presumptive TB Sthionernice
i1,
case = Longer MDR C2 L2 B(18-20 months) (oral
regimen)
PRESUMPTIVE TB CASE .
Levofloxacin
PLHIV evotio
Linezolid
Bedaquiline
SPUTUMAND CHEST XRAY Cycloserine
Clofazimine
—
+MICROBIOLOGICALLY NEGATIVE 9 RULE OUTTB
CONFIRMED CASE
HIGH CLINICAL SUSPICION . . .
- CB']JAAT In Longer MDR regime, Linezolid to be reduced to
! v 300 mg after 6-8 months of treatment. Give
l FLLPA cases can be given for more than 6 months
FL,SL LPAAND LIQUID CULTURE
H RESISTANCE + NO (H) RESISTANCE Lst line drugs Activity CSF Penetration
DIAGNOSE RRIMDRIXDR | y Pyrazramids Cidal 35-100%
START 157 LINE . - —
SLLPAAND LIQUID CULTURE tsaniazid Cidal W-5%
DRUGS - — —
Exhambuti! Static 10-50%
Strephoarin Cidal 10-20%
Rifampici Chdal 5-258
WEIGHT BANDS OF FDC IN ADULTS: e =
WEIGHT (KGS) NO. OF FDC TABLETS (HRZE) - nd line drugs Aativity CEF Penetration
75/150/400/275MG Lewzclid Cidal Al-100%
25_34 2 Elhinu.mlir-jv Cidal An-asty
Mowfloxacin Cidal T0-80¢0
35-49 3 Levaflanacin Cical B0-80FE
50-64 4 Ccloseine | b |ewe
65-75 5 Amikacin Tidal 105
>75 6 Kanamycin Cidal 0-43%
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Dosage for shorter oral bedaquilline containing
MDR/ RR-TB regimen for adults

s [owgs —— Tieaokg dshs  ieToks |>Toks |

1 High cosa M {HY MM mg M mg =00 mg = g
2 EfwmbmnokE) A0 mg BOO mg 1300 mg 0 g
a PyrazinamidalZ) 50 mg 1260 mg 1780 mg 2000 g
4 Laswefbooanain (L) 250 mg 750 mg 0000 g 1000 rg
5  Dednquiios §licq) Winnk (-2; [k 400 mg dalty

Weliaads 32 By 200 i 3 S g waak

Dy 16-28 30-45 k 26-TD ki > T
ge kg 9 9 9

B Clotariming (0] 50 mg 100 mg 100mg 200 mg
¥ Ethionamide (Eio)* ars mg 500 mg B0 mg 1000 mg
[} Pysidaxing |Poke) 50 my 100 mg 100 g 100 Mg

*Drugs cor B given in deidiod dosed in 4 Gay in the everdt of intalemnce

TREATMENT DURATION OF MEDICAL THERAPY
IN EXTRAPULMONARY TUBERCULOSIS:

Site of Disease nitial Reglmen [P+ CP) Dsrathom
Ceuilar TR [FIHRZE = (3- FIHRE &% Months
CHETE [FIHREE/S + (10]HRE &-1F Montha
Tusherculows Otitls Medis [ZIHRTLC = (TIHRL 2 Months
Ear, Hose and Throat TE {08hers) [XHRZE = {a-TIHRE &% Momkhs
Lymph node 1B ZIHRZE + (4. TIFRE &% Months
Plewmal TE [FIHRZE = (4fHRE & Mantis
Penicardial TB [ZIHRTE = (d/HRE & Monihs
“Hepatabiliaiy TE (FHRZE ¢ {4-TIHRE &% Mantha
Irvbestinal TH [ZIHRTL = ([AHRL & Manths
Urinary TB [XIHRTE = (FHRE & Maonthis
Ganital TE (Male or Famale) [ZIHRZE = {afHRE & Monihs
sqrimal 1H [ZIHMLE » (10-16}HIEE 1218 Mol
Bone ancd boint TH (ot hers) (FIHRTL = (1HRE 13 Manths
Cutansous TB [ZIHRZE = (4MHRE & Months

H - lseniazid, R - Rifampicin, Z - Pyrazinamide, E - Ethambutol, 5 - Streptomycin, Amicacn
"Treatmant may be modifled according to stage of Liver Disease. Reder below

TUBERCULIN SENSTIVITY TEST :

During the diagnosis of TB in children, the Tuberculin
skin test serves as a helpful tool. Remember to use the
standard product PPD RT23 with tween 80 and not
exceed two tuberculin units for an accurate reaction
to M.tb.

LT

Indication of 10mm or more éfter 48-72 hours post-
tuberculinindicates TBinfection.
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SKELETAL TB:

* Bone and joint disease pathogenesis involves

reactivation from hematogenous foci or spreading

from nearby paravertebral lymph nodes.

Weight-bearing joints are commonly affected with

spinal TB (Pott’s disease).[3]

* In children, upper thoracic spine is a common site,
while adults typically show lower thoracic and
upper lumbar vertebrae involvement.

Drug therapy according to INDEX-TB guideline for

drug-susceptible spinal TB comprises:

2HRZE + 10 HRE

Duration: 12 months extensible based on individual

cases

Spinal surgery indications include:

1.Neurological deficit:

* Neural complications worsening during non-

operative treatment

* Sudden onset paraplegia

* Severe neurological deficits like flaccid paraplegia,
complete sensory/motor loss, bowel/bladder
incontinence, painful paraplegiain elderly

2. Absence of neurological deficit:

Uncertain diagnosis requiring open biopsy,
mechanical spine instability

TUBERCULOUS MENINGITISAND TUBERCULOMA:
About 5% of extrapulmonary cases involve the
Central Nervous System. Tuberculous meningitis
occurs if there is spread from pulmonary TB or
rupture of subependymal tubercle .[4]Common
symptoms include severe headache, confusion,
lethargy, altered sensorium, neck rigidity. CSF
analysis shows high leukocyte count (up to 1000/pL),
elevated protein content (1-8 g/L)or 100-800 mg/d],
low glucose.

Immediate treatment initiation upon positive Xpert

MTB; negative result does not rule out TB diagnosis

and warrants further evaluation.

TUBERCULOMA
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During the intensive phase of treatment of TBM ,
patients receive RHZE or RHZS for two months. In the
continuation phase, they take RHE for a minimum of
seven months or RHZ at least ten months. If a patient
vision is problematic or cannot be evaluated,
streptomycin should be used instead of ethambutol in
the intensive phase. Close monitoring every month
for the initial three months is crucial, with possible
increases in frequency afterward until treatment
completion. Intravenous Dexamethasone is
administered at 0.4 mg/kg/24hrs in 3-4 split doses.
Following this, patients are discharged on oral
steroids with gradually decreasing doses over a total
period of 8-12 weeks, with a minimum of 4 weeks of
treatment.

PLEURAL EFFUSION:

. omeNostic |

Pleural effusion

Alernate eticlogy:
(bacterial, malignancy)

l

Treat aceardingly

and

thoracentesis

Sput or pleural fluid
positive for AFB or NAAT

No

Start anti-TB

Pleural fluid ADA
1

| 1 1

<40 UL 40-69 UL ETOUAL

l | l

Neo
Pleural biopsy . Age <40 years, fever, non-smokar,

3 o
alternate eticlogy unlikely
l ¥ Initiate empiric anti-TE
1 Yes therapy
Treat based on results of Initiate empiric anti-TB therapy

biopsy and microbiclogical
examination

Ko in 4 weeks

MANAGEMENT OF PERICARDIAL TB:

HON RESPONSE TO STERGICS & ATT
L

1herapy cancisc wrg I My S ragaired

lenghomas or pericardiasl malgnaness

ABDOMINAL TB

Extrapulmonary TB =15-20% TB cases
Abdominal TB =3% Extrapulmonary TB
Tuberculosis can involve any part of GIT

EVALUATION FOR SUSPECTED ABDOMINAL TUBERCULOSIS

r
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PARADOXICAL REACTION:

Paradoxical reaction, refers to a worsening of existing
tuberculous lesions or the appearance of new lesions
in patients on anti-tubercular medication who
initially showed improvement.

The deterioration within the first 3 weeks to 4
months may be attributed to a paradoxical reaction.
This phenomenon has been noted in both HIV-
positive and negative TB patients over the years.

[tis crucial rule out other reasons for clinical decline.
PRis more prevalentamong HIV-infected individuals,
especially within 2 months of starting combination
antiretroviral therapy:.

Management involves continuing the anti-tubercular
treatment, providing symptomatic relief, using
NSAIDs for pain, and considering USG-guided
aspiration in case of fluctuance.

IRIS

Moving on to IRIS, immune reconstitution
inflammatory syndrome occurs in HIV-positive
individuals after starting antiretroviral therapy. It is
triggered due to immune response reconstitution by
an inflammatory response to an antigen .Patients
with HIV and TB face a high risk of developing IRIS,
which can sometimes be life-threatening. To
minimize this risk, it is recommended to begin Anti-
Tubercular Therapy before initiating Antiretroviral
Treatment:

IRIS can manifest in two main ways: paradoxical TB-
[RIS and unmasking TB-IRIS. Treatment typically
involves starting ART after 3 weeks of beginning ATT
and administering steroids if necessary.

BPAL REGIMEN:

Under operational research conditions, MDR-TB
patients with TB resistant to fluoroquinolones who
have either not previously been exposed to
bedaquiline and linezolid or have only been exposed
for a maximum of two weeks may benefit from a
treatment regimen consisting of BEDAQUILINE,
PRETOMANID, AND LINEZOLID (BPAL) that lasts six
to nine months ",

SPECIAL SITUATIONS:

PREGNANCY:

Before beginning tuberculosis treatment, it is crucial
to inquire about pregnancy plans or current
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pregnancy from women of childbearing age and offer
appropriate counseling. The successful treatment of
TB significantly impacts the outcome of pregnancy.
With the exception of streptomycin, the primary anti-
TB medications are safe to use during pregnancy .
Aminoglycosides should be avoided due to their
teratogenicity during pregnancy.

Certain drugs like streptomycin, prothionamide,
ethionamide, and quinolones are contraindicated in
pregnancy.[10]

While Pyrazinamide usage is limited in the US due to
safety concerns, WHO recommends its use as part of
standard TB treatment for pregnant patients.
Although some drugs may pass into breast milk,
breastfeeding can usually continue as these drugs
rarely reach toxic levels. It's generally safe for
mothers on medication to breastfeed their infants.
DR-TBIN PREGNANCY:

| Duration o regnasey
: < M0 weeks® ‘ » M weels*
W!WP 7 " Munmiling for MTP ]

1
'

» 1 waeks « 10 woukt

WiF done
Lomuitt'w drct e he'twerre Sbuletrein mad Pviom
| Startosertinug lon ger oeal Bectaguiing
containng MDR-TR regimen®

Start/cortinue stortir oral Bedaquibng-
conlaining MOR/3A-TB regimen’

There is a significant risk to both mother and fetus
upon treatment of DR resistant TB. However, it is
important to note that, pregnancy itself is not a
reason to avoid treatment. During pregnancy, second-
line injectables should be avoided since they can
affect the 8th cranial nerve of the fetus. Ethionamide
should also be avoided in the first 32 weeks of
pregnancy due to its potential harmful effects on the
developingbaby.

For pregnant women with drug-resistant TB, the
shorter oral bedaquiline-containing regimen cannot
be used. Instead, WHO recommends tailoring a
longer oral M/XDR-TB regimen based on individual
needs and safety considerations.

CONTRACEPTION:

When it comes to contraception, rifampicin and
rifapentine can impact the effectiveness of oral or
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hormonal contraceptives. Women on these
medications should consider alternative cont-
raception methods like depot medroxyprogesterone
acetate every eighth week or higher dose estrogen in
consultation with a healthcare provider. For those
with hormonal contraceptive implants, the timing for
replacement may need adjustment from 12 weeks to
eight weeks.

CHRONICLIVER DISEASE:

In patients with chronicliver disease:

*  When with acute hepatitis alongside a non-life-
threatening EPTB, it's okay to wait on starting
treatment until liver tests come back normal. If
EPTB is serious, like CNS-TB, go for a modified
ATT.

*  The number of drugs that might harm the liver in
this situation depends on how the liver disease is.
The main drugs in the first line of treatment are
Pyrazinamide (Z), Isoniazid (H), and Rifampicin
(R). Sometimes, fluoroquinolones can also lead to
hepatitis.[11]

*  Patients who have had acute hepatitis or jaundice
in the past don't need any changes to their
standard first-line treatment.

DIAGNOSIS OF ATT

HEPATITIS

(ABOOMINAL PAIN , FATIGUE
YELLOVANG OF SCLERA, ALTERED
SENSORIUM)

AST/ALT RAISED TO 3 TIMES L
NORMAL OR BIL >2 TIMES LILN

EVALUATE FOR UNDERLYING LIVER
DISEASE (HESAG, ANTIHCV,

ULTRASOLUND) ‘

CHROMIC LIVER DISEASE

4

OR
AST/ALT § TIMES ULN WITHOUT ANY

CLINICAL SYMPTOMS
MOOIFIEDATT STARTEDAS PER
CHILD PUGH SCORE ‘
LFT MONITORING
STOP ALL HEPATOXIC DRUGS
START MODIFIEDATT IF LIRGENT
ATT REQLARED

EEINTROOUCTION OF ATT MERATONIC DALGS K
» i rlesetan ol | ALT and 551 4 7 ULN & norral

Urgent ATT: [Me ororgan Mo meed for Ungent
thraataring ATT

- Sputum + Fulmorary TB | - Sputwm v Pulronary || Eleusis

-TB menighiscr CHSTA |- TB lympradenits « Brart one dned o me hollps idertity tho cullpr

- Percaediad TH - Tubere ullar pheural - Rt ion may s e iroduced at 10 g doen

- Ay o oran is I wfusicn » After one week sdd s asd 4 mgfag i LT namesl
thesstanng eg.  Tabqreuler achos + Al O i Bl i 16 g i LFT i
Intostinal TA wih +Intetinal TR normal

« HATT rapar 5 savera [Fver talune, coag ulopaty or

P :;:,‘;'.Wm ltused wernctium |- Byrasnamade seiskroduct on may
" be pvuided

Joim o Spinad TR
- Another ap peoach oculd be low dose ol ore drug
followrd by full dosn atter thies days

| Duration of ATT: court only whan bl ATT (s starsed
_ FENTRODUCTION of T Mo
SEQUENTIAL INCREMENTAL

Initiate ane 3t 3 thma Rityrgicn I mgfeg G‘z‘:;?:m‘::_"m . :
Twveei: repean LT
e s st |

* Twwek: rapaat LFT

3
Isitiate Pysazinarmide 500 rgpday on day 15|
Ieitlane Pyrazinamice 35 mgdkg |

Grathaally incrsase dase by day 18
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CHILD PUGH (CTP) SCORE ATT SELECTION FOR UNDEALYING LIVER DISEASE

Child Status Suggested ATT
ChAChhoss | §manthsof thaapy with HRE OR
- simgll] ¥ W‘ amad g 2 marihsol therazy wih KRE followed
Albumin >15 gmidl[18:3.5 gmilfcz8 gmid | Siack Liver dinse by 7 menife of 47

I T Pt ictnre man tan o
) a7 11 az Ch KB Ciivcss s g e

(Seoee W) usad Two monihs of Sherapy with IN4
Aenandibes Jad) AP wink ETH & aminaghyosida
Shght Viadurats Db Yallowed by ¥ marthsof therpy weh
Encaphuleputby Absart | Gradeld | Grade 34 RS £ EH
T v ChHCCimhoss | Ko Rdpasioacdng
Crade 3 rovrnal coracianres, perwrad 8 reurckag ol | | (Score TR 1600 3% mom s eatment wsrg a
AT wery advanced exmizina on of ETH, =L, aychaenne 4
Crade 1 axitieia, Sulersanom nikep it1les By o loves cRsase aminoghresoe’ :m\m'rpun

apkated, oo, handwr ting alecied
Crade 2 I 1sasyy, 4 porkenalion 12 Lire, Sterbid, Blads
Crade 5 wrnolent & supaous, e ented o glace,

In faie hluﬁi& Mud'lml:\n: dlms
AT with non-nepmolonc drugs £ usgent

ATT sequired
Hypatactive relanes, Agidty Wit till impeoverrenl in lver Sanction |
Srack & unousail cema, Feeerbaie i1 Lrant: raxd of ATT

CHRONIC RENAL DISEASE:

Patients who have Chronic Kidney Disease (CKD) may
starting anti-tubercular therapy (ATT). It is essential
to be cautious when administering aminoglycoside
drugs in these situations. Reduced creatinine
clearance can result in the buildup of certain
medications, leading to toxicity. Some drugs might be
removed during hemodialysis, causing reduced
serum levels and potential under-dosing.

Isoniazid and rifampicin are excreted through bile, so
no alterations in dosages are needed. Ethambutol and
pyrazinamide metabolites are significantly excreted
through the kidneys, necessitating dosage
adjustments.”

Recommended dosage of ATT drugs in ckd:

PEOPLE LIVING WITHHIV:

Patients diagnosed with HIV should prioritize
beginning TB treatment following the NTEP
guidelines. Antiretroviral therapy (ART) needs to
commence 2 weeks after starting anti-TB treatment
(ATT) and within 8 weeks at the latest. ART and ATT
should be started together, if CD4 count are below 50
cells/mm3,. All newly diagnosed co-infected patients
must receive a fixed-dose combination of TLE single
pill based regimen, regardless of their hemoglobin
levels or CD4 count.

PLHIV with body waight <30 kg ABC 600 mg + Lamivuding 300mg. one tablet + DTG (50 mg)

oniot dady in the momming of any fioed e avery day 26 per
Palieni's ComRnRne
Al patients with high jabove ULN for  ABC 800 mg 00 L o aE par a0

Iabormiory) senam creatining valuss  and DTG 30 mg once saly in Fw marning or any fxsd fme

1= Creadrine BTy OOy D5 PET PAONTS Convenience
PLHIV om Rifampics g ATT  Tanofodr (300 mg) = L dire [300 g + Ok
rugimen {50 mgj— FOG ona isbisl oncs dely [in he moming or any
Hnd time swery day aE por el ent s convenisnce]
-
Addilional dose of DTG 50 mg io be provided [12 hours ater
ki s negrobinr o) wnlil 2 wanahs aller comghstion of ATT
Women of childbaaring poientlad Torglovir (300 mg) + Lambauding (300 mg| « Efavicenz [I0mgl
who do not wish to ke OTG-hased
¥ 3
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While efavirenz can be combined with rifampicin or
rifapentine without adjusting the dosage, PLHIV on
raltegravir and rifampicin should take a higher dose
of raltegravir (800 mg twice daily). It's important not
to mix rifampicin or rifapentine TPT regimens with
protease inhibitors (atazanavir/ritonavir, lopinavir/
ritonavir) or nevirapine for individuals living with
HIV.
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